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Testing Report

Product name:

Name of the Customer:

Testing Types:

Rock wool pannel

Langfang Fuda New Building Materials Co.,Ltd

Sample Testing

Natinonl Inspection and Testing Holdings Group Nanjing Guocai Inspection Co.,Ltd

National Glass Fiber Product Quality Inspection and Testing Center
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Natinonl Inspection and Testing Holdings Group Nanjing Guocai Inspection Co.,Ltd

National Glass Fiber Product Quality Inspection and Testing Center

Testing Report

Product name: Rock wool pannel

Brand Fuda

Name of the Customer: Langfang Fuda New Building Materials Co.,Ltd

Address Northwest of Shida Village, Dacheng County

Prouduct unit Langfang Fuda New Building Materials Co.,Ltd

Sampling Location
Production enterprise finished product warehouse

Sample Quantity 6 pices

Inspection Basis

Specification 

sample status Soil yellowplate-shaped fiber products

rock wool pannel

Testing Types: Sample Testing

Sample class

Sampling date July 24,2023

Sampler Sujie    Panyang

Sampling base batch size

Date of manufacture

Test Results

Note

Approve Authorized Signature Organization
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Testing items
Test 
standard

Requirements
Test Result Determination

Appearance

The surface should be flat and free from any scars, stains, or 
damages that may hinder use

Size

Length

Width

Thickness

Right angle deviation

Flatness deviation

Density
Average fiber diameter

shot content

(Particle size greater than 0.25mm)

Mass moisture absorption rate

Low volume tax rate
(total immersion 25mm,2h)

Short term water absorption
(partial immersion 10mm, 24th)

Hydrophobicity rate

Thermal conductivity       W /(m.K)

average temperature 25

Correspond
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Test items Test standard Requirements Test Result Conclusion

Fire resistance test

calorific value

Mass loss rate

Furnace temperature rise

Sustained burning time

Dimensional stability Length

Width

Thickness

Tensile strength perpendicular to the surface
Compressive strength

(compression deformation)

Acidity coefficient

Correspond

Correspond

Note
Number1-14 test location: Andry Laboratory 30; Number15-18test location: Huizhi Science and 

Technology Park Laboratory

--------------End of the report--------------------


